XERRICCDFAZTZERE

==+
RJL

(KD +DICEEL T EE W,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

AT+ ASEEE
MAINTENANCE MANUAL

1:8 Scale

1> 77— ./ VE readyset

Radio Controlled Brushless Motor Powered 4wD Racing Buggy INFERNQO VE rea dyS et

-

OFRITAT TIBICFRIAL THD ET o AT TV AP/—Y DTHEDRIC

SZILLTLREEV, XUTFYAPEITORNENLAIL. BELKSD
DIRFEED U < Y1 —F—EREL TREVEDEIEE L,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modele. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

\

\
OA VT FYAP/IN—YRIRT BBIE. EXAPHREELIBRVES

IEREMIT TS,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend

der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites pieces du

chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar

el mantenimiento o de cambiar algun repuesto.

IKKyOSHD

HE FINEST RADIO CONTROL

MODELS

J

30875-MMO01

(GESEN))
No. 30875



fBic &% 2 %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils utilgisés 9 ;‘EE% IMPORTANT: Maniez les outils avec prudence!

R . ‘=" AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WM TICmERLRIE f FEATZ2TEOMEWVCIE. +HEELTIREE,

FYMIA>TWBIE —fRNGIE 7oeYU—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
| OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ OUTILS / HERRAMIENTAS ) ACCESSOIRES / ACCESORIOS
WAL Y F (1.5mm, 2mm, 2.5mm, 5mm) B+ RZA/8— (R H N No0.96154 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO AR v LY )L— I§
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 5mm) Kreuzschlitzschraubendreher KYOSHO Special Glue m
Clé allen (1.5mm, 2mm, 2.5mm, 5mm) Tournevis cruciforme =]
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm) Destornilladores Phillips Instant Glue / Sekundenkleber g
Colle cyanoacrylate / Pegamento instantaneo
WBx>Oy 7l

WSUARYF
2mm m/\Y=

Screw Cement / Schraubensicherung
Needle Nose Pliers

Frein filet / Fijatornillos

p— —— )
—

2.5mm Flachzange Scissors
Pinces Igtes Schere ‘scnsw
o ¢ Ciseaux No.96178 CEMENT

Alicates de punta fina Ov 44+~ (sh3E/10cc)

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

B3l VT (R) Tiiera

Cross Wrench (big) va %
Kreuzschlussel (grof3)

Clé en croix (grande)
Llave de cruz (Grande)

)
)

= /(- BhyyY—F+17
Wire Cutters Sharp Hobby Knife No.36219
Seitenschneider Scharfes Bastelmesser SPFA7ITyI)—<—
Pince coupante Cutter SP KNIFE EDGE REAMER
o Alicate cortacables Cuchilla de Hobby REIBAHLE

B+hRA—ILL>VF
Cross Wheel Wrench ’,f"-.‘ [T
Felgenschluessel e
Clé démonte pneus U s, X
Llave de ruedas ] \ B I LREER

Gummi-Kleber

Rubber Cement
m=ry Colle a pneus

ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

— ] &= [T
— 1]

TRIIIARET, B ~ 15mmORBIFNTESZIETY,

| A Awl Cola de contacto No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Grease LY Spitzahle UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Poingon ‘ll‘ Lécher, einfach und sauber!
Fettl -.|-‘E Punzoén Un must! Permet de faire des trous de 1 ~ 15mm sans
Graisse effort! Idéal pour les carrosseries.
Grasa 6:1 I Perfora agujeros desde 1 a 15mm.

B3I CRIDEE (1) / BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

HIZTORNCTROZ EIERLTLEE W,

O DHEBER H WEEERT 5. gﬁ;ﬁg
@F v NODHNBEHEDL D, « WY
. e s ) Aannna
MF—FE, FRABDE LIS, BEVKOOR B | | Bon
FEIED B T —T—HHHKE ) FTTEESEE 0N ‘ Correcto
QNS RMWROTEPT A XEFEZBVWELSICT %,
ESEICUTHERURBNSHEITS,

@TPERZEHBEEIE - - - Wrong
T HAE THBRNEES NDE THOT Falsch
LfEEW, M .
KR, BENEHT2ETHDS & EANE b = auvais
BRDET, Mal

Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du

construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.

where the model was purchased. Si jamais il y a des piéces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.

before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des illus-
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. trations dans chaque plage de montage, puis assemblez les.

However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:

damaged. Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a

ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.

Ihres Modelles.
@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den

@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Kyosho-Vertreiber in Ihrem Land. No se admitiran reclamaciones en modelos en proceso de montaje.
@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor @Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
dem Einbau mit den Darstellungen in Originalgré3e in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.

Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



A CHIDEE (2) / BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCE, BWPRENES ERXLIYIBEIEZ K A>TVWET, SASICIEREIRNG D £IOTHERL THSMHEIITT
<EEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.

Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle & gauche
de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@ X DFEFE / SCREWS @/ |\WER@ED Y+ X / OTHER HARDWARE
Schrauben / VIS / TORNILLOS Andere Teile / AUTRES / OTROS ACCESORIOS
EX TPEX 3x12mm E'X 3mm JyvI¥y—-Fvhk E4 EUVY
Screw Self-tapping (TP) Screw Screw Washer « Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe « Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela « Tuerca Clip E4
x\\\\\\\\\\\\\\\\\\\\\\\\\\ «\\\\\\\\\\\\\\\\\\‘r ! b
« MR ‘W 3mm 3mm A
Fryv7ER TPHZER 12mm 1
Cap Screw TP F/H Screw RN
Inbusschraube SK Treibschraube 5x10mm XF)J - ~FYVT 5.8mm EOMR—/L
Vis Vis TP FH 3x12mm ¥ 5 E2 Metal Bushing - Ball Bearing " Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager " Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
w DW Vis F/H 3x12mm Casquillo Metalico - Rodamiento :9;“:6 g.gmm
Tornillo 3x12mm F/H 5mm el s.emm
HIER Tty hEX L= "[:)mm
Flat Head (F/H) Screw Set Screw 4‘L 3mm R @
SK Schraube Gewindestift ‘f Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -emm
[ mn
-§\ E i N F— . . . . . E‘
SISO RN So funktioniert die Bauanleitung: ( SRR Example )

How to read the instruction manual: Comment lire les instruction:

Coémo leer el manual de instrucciones: ( Exemple Beispiel Ejemplo )

A: COEBE T TEHE L Z DG,
B: I\WIERD&ET. BT, FERH. 1 70y hFANRY Y 3> [ Front Suspension / Vordere Aufhdngung
C: ¥v NNOHRIF. EREERVWTF— Suspension avant / Suspension Delantera X

No.MMfHF SNTVWET, ART/NN—VY%&
BATBRIEF—No.ZZRL TS,
D: StAEA TR DY —UDMERINT
WEY, Y—7ICFRL THITZED

@®5x10mm X% )L
Metal Bushing

o - = Y Lager >
g%{{g%\%; 7 ORI BN—Y Bague Métal 5x10mm g/ @
Casquillo Metdlico 5x10mm g
A: Gives the name of the part being made and
the serial number of steps for assembling. @ |:| 77777777777777 4
B: Details the key-number of parts, actual-size © {\J
drawings and quantity of parts to use. B E
C: All parts, except screws, are identified by key CEPZA=%

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts

Vis a fusée

NN
‘/@
|

A: Die Nummer der Baustufe sowie das zu bau- A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser

- C

page, which shows the purchasable spare King Pin
parts and the key numbers contained within.

D: This instruction manual uses several O ﬂ:m ,,,,,,,,,,,,, 4
symbols. Pay careful attention to them

during construction. Details are given at the
bottom of each page.

ende Teil werden angegeben. la piece a assembler. montada.

B: Teilenummer, Teilename, Darstellung in B: Numéro de référence de la piéce, nom, illust- B: Numero, Nombre de la Pieza, Dibujo a
OriginalgréBe und Anzahl. ration en grandeur réelle et quantité utilisée. escala real, Cantidad utilizada.

C: Die Teilenummer stellt den Bezug zu unserer C: Toutes les piéces, exceptées les vis, sont C: Todas las piezas, excepto los tornillos vienen
Bestellnummer her. Am Ende der Bauanlei- identifiées par un numéro de référence. Pour identificadas por un numero. Para
tung finden Sie eine Ersatzteilliste, die zu der I'achat de pieces de rechange, trouvez ce comprarlas por separado,
Teilenummer die entsprechende Bestellnum- numeéro dans la liste pour pieces de rechange mire el nimero en la lista de piezas y apunte
mer liefert. a la fin de cette notice. Toute a la gauche de la referencia de la columna izquierda.

D: Diese Bauanleitung verwendet verschiedene cette méme liste, vous trouverez ainsi le D: Este manual de instrucciones utiliza diversos
Piktogramme, deren Bedeutungen unten auf numéro de commande correspondant. simbolos.
jeder Seite erklart werden. D: Cette notice utilise des icones dans les Ténga|os en cuenta durante el montaje.

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.




837 TRIDEE (3) / BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:

ﬂ SEAZEICEDNTVWEY—

SER LTI TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BiEEEAITEEY %,

Apply instant glue (CA glue, super glue).

Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

JLREERITEET %,

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TIREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

billl- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

2 N @ = BN

EERU &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

R,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

XIOY VB ZES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[CIzhvbhd3,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

2mmO RNz H T3 (6l) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen O.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

b

©
o=

= RS

AEYSLSICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

EHSDIBICHEIIT S,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sehaladas.

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.




7%+ / Differential / Gear Differential | [GM ®

70V k/UvE) g“f";/g*”%
ifférenti - i For front and rear oriront and rear
Différentiel / Diferencial ©) vor & hinten) ) X vorn & hinten
Pour l'avant et I'arriere) Pour lavant et [arriére

Delantero y Trasero) Delantero y Trasero

(
(
(
(
(

. Y5 —H
4x4mm £y hEX R X1 For center
Set Screw ¥ 5730 Mitte
Gewindestift Flat surface Pour le centre
Vis BTR 4x4mm abgeflachte Seite 1) Central
Prisionero 4x4mm Méplat
[mm ,,,,,,,,,,,,,,,,,,, 3 Superficie plana
®6mm o>
O-ring (tv5—m)
O-Ring (For center)
Joint thqri.que N (Mitte)
Junta Térica @4 x10mm LA (Pour le centre)
”””””””””” 3 Shim . (Central)
Unterlegscheibe
S Rondelle de callage g
@8x16mm ’\J.J v Arandela
BallBearing [~ )\ 6
Kugellager A
Roulements a billes
Rodamiento @®26x14mm ¥+ 7k
Shaft
Welle <
,,,,,,,, 3 Axe 2.6x14mm ﬁ
Eje 2.6x14mm
[ 3
N\ J

77 £+ / Differential / Gear Differential | (O 78> b/ UTE >y -
2 Diffé iel / Dif ial ,@ X For front and rear For center
ifferentie iferencia ©) vorn & hinten X Mitte

Pour l'avant et I'arriere Pour le centre
Delantero y Trasero Central

JO0Y A/ Y5 —H
Front / Center

Vorne / Mitte #50000 - 100000
Avant / Pour le centre
Delanteros / Central

Uy A
Rear
®) (7Ov k/UVH) Hinten #3000 - 5000
(For front and rear) Arrigre
Trasreos

(vorn & hinten)
(Pour l'avant et l'arriere)
(Delantero y Trasero)

TIAAI

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

0¥ ~/UYE)

For center)

Pour le centre)
Central)

(
(For front and rear)
3x10mm HZEXR |:> (vorn & hinten)
F/H Screw (Pour l'avant et l'arriere)
SK Schraube (Delantero y Trasero)
Vis F/H 3x10mm
Tornillo 3x10mm F/H @2.6x 14mm > v 7 b
Dmmmmm ,,,,,,,,,,,,,,,,,, 12 Shaft 3x10mm
Welle
®8x16mm NFY2YT éjxeezz.éi)?fnr?nr?
Ball Bearing
Kugellager e 3 3
Roulements a billes  (§)gmm 0> % 8 %
Rodamiento O-ring
O-Ring .
Joint thorique (225 =) 5
———————— Junta Térica (For center) ‘ o %
77777777777777777777 3 (Mitte) QR % 3x10mm
(Pour le centre) %
(Central)

2 2ty MEIZTS (B), W &5 DIRICHEI TS, X k=P TR ZED,
Assemble as many times as specified. Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent quindiqué. Assemblez dans I'ordre indiqué. Doit étre acheté séparément! Graissez.
Repita las veces sefialadas. Realice el montaje en el orden indicado. Debe comprarse por separado. Aplicar grasa.

5




)£+ /R 7 X/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

> M EEZ T, Ny Y Q
YY1z RES S,
Adjust the backlash
with the shims.
Zahnflankenspiel mit
Distanzscheiben justieren
Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con
las arandelas.

yYrz

Rear Differential
Hintere Gear Differential
Différentiel Arriere
Diferencial Trasera

4x25mm

2.6x8mm

(®8x16x5mm X7 YT

Ball Bearing

Kugellager

Roulements a billes 13x16x0.5mm VL (B Thick) 4x20mm TPFZEX 4x25mm TPHZEZR 2.6x8mm TPHZEX

Rodamiento 13x 16 x 0.3mm ¥ L (& Thin) TP F/H Screw TP F/H Screw TP F/H Screw
Shim SK Treibschraube SK Treibschraube SK Treibschraube
Unterlegscheibe Vis TP F/H 4x20mm Vis TP F/H 4x25mm Vis TP F/H 2.6x8mm

@ 777777 2 Rondelle de callage Tornillo 4x20mm TP F/H Tornillo 4x25mm TP F/H Tornillo 2.6x8mm TP F/H

narces [z | RN 2 Do :

A7 ¥+ 7/R v U X/ Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

> TES5AHICEY NEXZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten

4 x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm
Tornillo 4x15mm TP

«s\\\\\\\\\\\\\\\\\\\\\\“-

@ya1yhhv7(S)
Joint Cup (S)
Getriebeausgang (S)

Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes
planas del eje.

@// 5x4mm

Noix de cardan (Courte)
Vaso Salida Palier (S)

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4x15mm

oWl 2= DIRICHEIIT %o

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans 'ordre indiqué.
Realice el montaje en el orden indicado.

TIREED, XIOYIHEES,

Apply grease. Apply threadlocker (screw cement).
Fetten. Verwenden Sie Schraubensicherungslack.
Graissez. Appliquer du frein filet.

Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tomnillo 4x15mm TP F/H \
[DW 777777777777777 ' E&
4x15mm 4x15mm

Carter de différentiel avant / Caja de transmision Delantera ©)

E 70Oy hxFvR v o X/ Front Gearbox / Vorderes Getriebegehduse Ou

AR DA N

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

AT T, Q
Ny oIova

ZIRET S,

Adjust the backlash
with the shims.

Zahnflankenspiel mit
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.

Ajuste la holgura con
las arandelas.

4x20mm

2.6x8mm
(5)8x 16 x5mm RF7 >
Ball Bearing
Kugellager
Roulements a billes 13x16 X 0.5mm VA (EThick)  4x20mm TPEX 4x20mm TPYZEX 2.6x8mm TPYZEX
Rodamiento 13x 16 x 0.3mm ¥ /s ( Thin) TP Screw TP F/H Screw TP F/H Screw
Shim LK Treibschr SK Treibschraube SK Treibschraube
Unterlegscheibe Vis TP 4x20mm Vis TP F/H 4x20mm Vis TP F/H 2.6x8mm
,,,,,, 2 Rondelle de callage Tornillo 4x20mm TP Tornillo 4x20mm TP F/H Tornillo 2.6x8mm TP F/H
pendel [ s 2 WD 2 P ‘
O 25 DIRICHEIZT %, TR ZE S,
sl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.
Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy MRy o X/ Front Gearbox / Vorderes Getriebegehéause
Carter de différentiel avant / Caja de transmision Delantera

> TSREICEY NERZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

5x4mm v hEZX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4 x20mm TP ZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue)
Vaso Salida Palier (L)

4x20mm

¥+ — [ Chassis
Das Chassis / Chassis / Chasis o

AN

AN

4x15mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

|- >

|

P <0y sEIERS,

—) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




Y% —F+¥ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

4x8mm MY ANy I IAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

_ . 4x8mm
4x10mm Y IAy I AEX

F/H Hex Screw
Inbus-Senkkopfschraube —
Vis BTR a téte fraisée

> ZDNRZES,
Use this hole.
Dieses Loch benutzen.
3x8mm 77V IfFry TER 4x10mm(F/H) Utiliser ce trou.
Flanged Cap Screw Utilice este agujero.
Stopp inbusschraube
Vis épaulé
Tornillo allen

®="

4x10mm 77V IfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

E jmm - 1

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
i pa 2

3x8mm TPHZEXR

TP F/H Screw 3x8mm(TP F/H)
SK Treibschraube

Vis TP F/H 3x8mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\l\l\l\l\l\l\l\lﬂl ffffffffffffffffff 2

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

e ER LU THEMZ TS, fR1E&h,
=8 Pay close attention here! Temporarily tighten.
Vorsicht! Wichtiger Hinweis! Vorlaufig festziehen.
Attention! Avis important! Vissez temporairement.
Preste atencion. Apriete de manera provisional.




1 O E =7 > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm v hEX
Set Screw
Gewindestift
Vis BTR 4x4mm

> ES5REICEY NEXZEET 2,

Firmly tighten the set screws onto
the flat spots.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Prisionero 4x4mm
1

Vissez les vis type BTR sur
les méplats.

Apriete los prisioneros firmemente

en las partes planas del eje

4x10mm

> E—D DY E=FE[E> T2HRD

EXZEET %o

Allow gap of one sheet of paper
and screw in the two screws.

Unter Einhalten des SpaltmaBes eines Blattes
Papier die beiden Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.

Permita el espacio de una hoja
de papel y atornille los dos tornillos.

Y

2mm

1 1 Y ¥ —F+ Ry U X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

@) IFERFEL TWEE Ao
ORGO4%E HBEWVWRH S W,
is not sold separately.
urchase ORGO4. @
Teil @0 ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil 1§, ORG-04.
La piéce ({0 n'est pas vendue
séparément. Acheté ORG04
no se vende por separado
Adquiera 1) ORGO4.

Q9

e0cccccccccccccccccccco,
®ecc0cc0cc00000000000000°®

4x15mm TPHZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

@) (@)

(Short)
[Dmmm fffffffffffffff > (Kurz)
(Courte)

4x12mm HSEZX
F/H Screw
SK Schraube
Vis F/H 4x12mm

[[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

FA4OryFry bk
Nylon Nut
Kunststoffmutter
Ecrou nylon

~ @ Tuerca Nonn2

4mm

r\
\ /

4x15mm

SERL THEII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

W %S DIEICHEII T3,
a8 Assemble in the specified order.

Assemblez dans I'ordre indiqué.

In der angegebenen Reihenfolge zusammenbauen.

Realice el montaje en el orden indicado.

BUEEA Mo
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

10




4x10mm

1 2 1)+7% > JX—Z 7T — | Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3x20mm RN
! Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
AN 7 Aguijeros a utilizar.

2

3x10mm

3x20mm F¥vvTERX 3x10mm TPER

Cap Screw TP Screw

Inbusschraube LK Treibschr

Vis Vis TP 3x10mm

Tornillo allen Tornillo 3x10mm TP

ffffff R R
3mm 7o VIFFv

4x10mm EX 3x12mm TPEX Flanged Nut

Screw TP Screw Stoppmutter

LK Schraube LK Treibschr Ecrou épaulé

Vis 4x10mm Vis TP 3x12mm Tuerca con collarin 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP N 3x12mm
(i - Ao i > ©@Ff- 2

1 3 V1 > AT — | Wing Stay / Heckspoiler-Halterung
Support aileron / Soporte alerén

3x15mm

» E XA DEHEITER,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos

de tornillos

4x15mm

3x15mm

3x15mm TPEX 4 x15mm TPEX 4x20mm EX
TP Screw TP Screw Screw
LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm
Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm

———————— POt S i

4x20mm

= ERUTHEIITS. %EEEU:&:%:%&E‘ZT%Q
=il Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le co6té gauche comme le coté droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

11




Y H A>3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

@ =AIF »>LDON—7
For Left Marked “L”
Links L links markiert
Gauche Marqué “L”
Izquierda "L" derecha

2

5x4mm

>

0)
B

B8 x16mm XF UV
Ball Bearing

\@

@

X

. @GR »ROY—Y

| For Right Marked “R”

: Rechts R links markiert
| Drolte Marqué “R”

~_ Derecho "R" derecha

g

4x12mm v hEX

Set Screw
Gewindestift

Vis BTR 4x12mm
Prisionero 4x12mm

——

Kugellager
Roulements a billes
Rodamiento

O

EYU > (3R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)
Clip (Plateado)

@3 x8x5mm FSHT—

692.6 x 17mm ¥+ 7 k

Plastic Collar
Kunststofflager
Entretoise plastique
Casquillo Plastico
2

Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

5x4mm v FEZR

@3 x48mm ¥ v 7 ~ (8)

Set Screw
Gewindestift

Vis BTR 5x4mm
Prisionero 5x4mm

Shaft (Black)

Welle (Schwarz)
Axe 3x48mm (Noir)
Eje 3x48mm (Negra)

(3%No.1162 4x12mmdt y k¥ 2 Z RT3 )

HERENTRICRDET,

By using Part No.1162 4x12mm Set Screw,
adjustments for the ground clearance can be made.

Bei Verwendung der 4 x 12 mm Gewindeschraube
(Art.-Nr. 1162) kann die Bodenfreiheit justiert werden.

Il est possible d'ajuster la garde au sol en utilisant
les vis 4x12mm (#1162).

Utilizando la pieza No. 1162 Tornillo Prisionero
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

s =k

Top ~ Oben >I;$1)'raz;dmums}fn the

Haut Parte superior | 9
ground clearance.

Zur Justierung der

TV

Bodenfreiheit.
Réglage de la garde
Bottom unten au sol.
Bas

L Parte inferior Para ajustar la altura.)

> GO EMDRAR—Y— YT BT ET,

A —IR—XADEENTEEXT,

Adjust the wheel base by using the other
spacer instead of (30) .

Der Radstand kann durch Einsatz des
anderen Spacer's fuer Teil 36 justiert werden.

Ajuster I'empattement en utilisant d'autres
entretoises que la piece .

Ajustar la distancia entre ejes utilizando otro
casquillo en vez de .

1l

A5 XXV 3> [ Rear Suspension / Hintere Aufhdngung
Suspension arriere / Suspensién Trasera

@)5x38mm FYr A RO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

A

@)7.8mm R—)LTV R
Ball End
Kugelpfanne
Chape
Rétula

O @

9 17mm
approx. 177mm
ca. 17mm

environ 17mm
aprox. 17mm

> IVDHZAMNHERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le c6té avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

J

oW %2 )BT 2,

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

L4

EERU LS ICHEIT2,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

2ty MAI T (),

X2

Repita las veces sefialadas.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

FYH.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration & I'échelle.
Dibujo a tamafio real.

™ S TR TR

=il Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

12



VA>3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

@4 x74mm V¥ 7
Shaft

Welle
Axe 4x74mm  Eje 4x74mm

I

3x10mm*vvyIER  @HEIEYVY @)7.8mm EfR—)L
Cap Screw E-ring Flange Ball
Inbusschraube E-Ring Kugel m. Bund
Vis Boule épaulée
Tornillo allen Rotula biselada

EVANWAN
Holes for mounting.

pas il
For Left
Links
Gauche
Izquierda

Diese Bohrungen verwenden A

Trous pour le montage. For Right

Aguijeros a utilizar. Rechts
Drolte

Derecha

3x10mm

N

A7 A>3 / Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@3 x25mm R Y 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

) —

7.8mm /R —IL
Ball
Kugel
Rotule 7.8mm

I:[]:I Rétula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

R

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

O 25 DIRICHEIZT %,
Bl Assemble in the specified order.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

EGRULSICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

Lk

Realice el montaje de igual forma en ambos lados.

= ER U THEZ TS
=il Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

13



1 8 >+ — [ Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

«s\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“-

1 9 70y 5> )8—ZF— /Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

)R

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

3x12mm TPEZX 3x20mm ¥ vy 7EZX  4x10mm ER 3mm 77V IfFFy b
TP Screw Cap Screw TP Screw Flanged Nut
LK Treibschr Inbusschraube LK Treibschr Stoppmutter
Vis TP 3x12mm Vis Vis TP 4x10mm Ecrou épaulé
Tornillo 3x12mm TP Tornillo allen Tornillo 4x14mm TP Tuerca con collarin

[l - 2 [E I - 2 @ﬁmﬁm ,,,,,,,,,,,, 4

3x12mm

4x10mm

3x12mm

%EE[EUJ:BLC%EE‘ZTéO s ER U THEZ TS

Assemble left and right sides the same way. =l Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le coté droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

14




20 70y kY ARV 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

4x10mm FrvTER [ Fayhlys]
Cap Screw For Right
Inbusschraube Rechts
. »RONY—7
Vis Drolte s
Tornillo allen Derecha Marked “R”
%mm ,,,,,,,,,,,,,,,, 4 R links markiert
Marqué “R”
®)8x16x5mm NF UV ‘R" derecha
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

GH2.6x17mm ¥+ 7k

Shaft

Welle

Axe 2.6x17mm

Eje 2.6x17mm
I PR 2 ®FvIINI—

. Knuckle Coll
5x4mm v hEX Lg;é:re o
get S_ccrjew . Bague épaulée de fusée
ewindestift Casquillo

Vis BTR 5x4mm

Prisionero 5x4mm (/7™ | ||
- 2 > 4

®
e

©)

4x10mm

- —

For Left
Links
Gauche
Izquierda

»LDOY—7
Marked “L”
L links markiert
Marqué “L”
"L" izquierda

2 1 70> Y AN 3 /Front Suspension / Vordere Aufhangung ®\@
Suspension avant / Suspension Delantero * IR
For Left
il
— ?c){;'\JF}i?ght Links
EUYY (8R) Roch Gauche
E-ring (Silver) echts Izquierda
E-Ring (Silber) | Drolte
Clips (Argent) Perecha 4x12mm £y hEX
. v
Clip (Plateado) Set Screw
@ ,,,,,,,,,,,, 4 Gewindestift
Vis BTR 4x12m
EVVT(8)
E-ring (Black)
E-Ring (Schwarz)
Clips (Noir)
Clip (Negra)
d
(o .| @
@3 x38mm ¥+ 7k
Shaft  Welle i h
Axe 3x38mm  Eje 3x38mm @ Top Oben
(I il Haut Parte superior
p
777777777777 2 @
@4 x74mm Vv Tk i
Shaft  Welle ¥No.1162 4x12mmaD vy NEXZFEHRT % & =
Axe 4x74mm  Eje 4x74mm HERAENREICRD XS, T
m [I By using Part No.1162 4x12mm Set Screw, Bottom Unten
,,,,,,,,,,,, > adjustments for the ground clearance can be made. Bas Parte inferior
Bei Verwendung der 4 x 12 mm Gewindeschraube . 252z 3x g
(Art.-Nr. 1162) kann die Bodenfreiheit justiert werden. For adjusting the ground
Il est possible d'ajuster la garde au sol en utilisant clearance.
les vis 4x12mm (#1 162) Zur Justierung der
- Utilizando la pieza No. 1162 Tornillo Prisionero Bodenfreiheit.
X f/lljft);:n;urchased coparatoly! 4x12mm, podré realizar ajustes en la altura Réglage de la garde au sol.
Das Teil ist nicht im Bausatz enthalten! con respecto al suelo. PAra ajustar la altura.

Doit étre acheté séparément!

Debe comprarse por separado.

oWl =5 DIRICHEIIT %, V EREBUC & SICHEIIT S,

XYOVIAEES,

osll Assemble in the specified order. Assemble left and right sides the same way. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. Appliquer du frein filet.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

15




7HY MR~ 3/ Front Suspension / Vordere Aufhangung | [@)

tera ©)

Suspension avant / Suspension Delan
@ 6.8mm VM=)l | B2V DBZHIHERT,
Ball The Side with groove
Kugel is reverse screw.
Rotule 6.8mm Die markierte Seite hat
Rétula 6.8mm ein Linksgewinde
I:[]] *********** 2 Le coté avec le déport
est le pas inversé.
E25EUVY Lado con rosca inversa.
E-ring
E-Ring
Clips
Clip
,,,,,,,,,,,, 4

@3 x40mm ¥+ 7 k (B)
Shaft (Black)
Welle (Schwarz)
Axe 3x40mm (Noir)
Eje 3x40mm (Negra)

(I
—————————— 2
@3 x25mm 27 Ja1—E>
Screw Pin
Schraubachse
Vis

Tornillo Pasador

-

@6.8mm R—JLT> R
Ball End
Kugelpfanne
Chape
Rétula

O -

@)5x22mm 7Y A RO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

\

#96mm
approx. 6mm
ca. 6mm

environ 6mm
aprox. 6mm

23 >+ ~— [ Chassis
Das Chassis / Chassis / Chasis

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\\\\\w- —————————————— 1

4 x20mm TP ZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

B %5 DIEICHEIIT %,

oill Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans 'ordre indiqué.

Realice el montaje en el orden indicado.

% EGRU&LSICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

™ T2 L THII T,

=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

16




24 AT 7)Y | Steering
Lenkung / Direction / Direccion

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
[mmmmmm Tornillo 4x10mm
,,,,,,,,,,,,,, 2
‘ P AEICER

96 x 10mm X% )L Note the direction.

Metal Bushing
Lager Notez le sens.

Bague Métal 6x10mm Fijarse en el dibujo.
Casquillo Metalico 6x10mm

ol -

AFTFIUVTHhT—
Steering Collar

Einbaurichtung beachten.

W

Long
=W Lang
Short Longue
Kurz
Courte
Corto

3x10mm

R

3mmFrAv+vhk 4x10mm

Lager Nylon Nut

Entretoise Kunststoffmutter

Casquillo direccion Ecrou nylon

Tuerca Nylon amm
ffffffff 2 A

©] [
3x10mm Iy v — 17__7U\/7t°\/

Washer Steering Pin

Scheibe Lenkungsstift

Rondelle 3x10mm Axe Direction

Arandela 3x10mm Hexagono direccion 95
(o)== () firymm Y

ffffffffff 2
> RIEDHDERENLTES,

25 AT 7 ') | Steering
Lenkung / Direction / Direccién
e A
- [ IER
Note the direction.
Einbaurichtung beachten.

Notez le sens.
Fijarse en el dibujo.

W
Long
Lang
Longue
Largo

EFWn
Short
Kurz
Courte
Corto

- J

4x10mm EX 3x10mm TPEX
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x10mm

. Tornillo 4x10mm Tornillo 3x10mm TP
QW ,,,,,,,,,,,,,, 4 ﬂx\\\\\\\\\\\\\\\\\\“ ffffffffffffff 1

3x10mm TPHSEX

4x10mm Y EZX

F/H Screw TP F/H Screw
SK Schraube SK Treibschraube
Vis F/H 4x10mm Vis TP F/H 3x10mm

Tornillo 4x10mm F/H Tomillo 3x10mm TP F/H
| ----eonnenenene 3 Y 1

4x10mm

4x10mm(F/H)

Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von (00) wieder festziehen.
Retirer ces vis et les revisser
apres avoir installer {00).
4x10mm  Afloje estos tornillos y apretarlos
después de instalar ({00).

4x10mm(F/H)

rg- ERUTHEIITSR.
=il Pay close attention here!

o IHEERCESelS W1
Il Ensure smooth, non-binding movement when assembling.

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

Temporarily tighten.

pd <Oy VEZEES,
=] Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

Appliquer du frein filet.
Aplique liquido fijatornillos.

17



AT 7> (2)] Steering (2)
Lenkung (2) / Direction (2) / Direccion (2)

N
@ 3
O
S X
T e
#1245 e
jed.omm B BDH B AR,
approx. 24.5mm # S »~ The side with the step is a
ca. 24.5mm reverse screw.
environ 24.5mm Die markierte Seite hat ein
aprox. 24.5mm @ Linksgewinde.
ThLe c6té avec le déport
est le pas inversé.
Lado con rosca inversa.
N

3mm (FAOYF v k)
(Nylon Nut)
(Kunststoffmutter)
(Ecrou nylon)
(Tuerca Nylon)

Holes for

3x16mm

mounting. l
J/ /6:‘a
3mm +

N

3x16mm HSEX 3mm  Fvh @F—1—=Hh>— (96.8mm R—LTYV R (L)
F/H Screw Nut Tapered Collar Ball End (L)
SK Schraube Mutter Scheibe, konisch Kugelpfanne (L)
Vis F/H 3x16mm Ecrou Rondelle incurvée Chape (L)
Tornillo 3x16mm F/H . Tuerca 3mm Arandela biselada Rétula (L)
,,,,,,, 4 (@) I,
i ©f 2 © (- , ok \
3mm FAOYFv b (59 6.8mm R—JL () @b 4x40mm 7Y v ANOYR
Nylon Nut Ball (silver) Adjust Rod
Kunststoffmutter Kugel (silber) Gestaenge
Ecrou nylon Rotule (argent) Biellette réglable
Tuerca Nylon Rétula (Plateada) Tirante ajustable
”””””” 2 @ ””””””” 4 QUL @\ U 2
TR U TR TR *IOvIEEES, RYE, 2ty MBI T3 (fl) o ERRU &S ICEILTS,

= Pay close attention here!

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

X2 Lg

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
Illustration & 'échelle.
Dibujo a tamafio real.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

18




27 Ny 71— K L — /Battery Tray
Akkuwanne / Support Batterie / Bandeja de la bateria

3x8mm(TP F/H)

{9 2—ravrO-5—-(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

Dm Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 3

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

Variador de velocidad

0 mET—~7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

> [ ER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

Ty

Battery Strap

Akkuspannriemen
Sangles de fixation batterie
N J Correa de la bateria
e > 1—RZzT7vJICBY, e N

Ay LTy TU—rL—DORAEIICEES,
Cut and apply inside battery tray.
In Streifen schneiden und innerhalb der Akkuwanne befestigen.
Couper et poser dans le support batterie.
Corte y appliqué la bandeja interior de la bateria.

b/ﬁ‘w?‘)—%ﬁ/ay

Battery Cushion
Akkupolster

Mousse pour batterie
Cojin de bateria

Pass cord through hooks.
Kabel durch die Bugel fadeln.
Passer le céble par les crochets.
Tire la cuerda a traves de los ganchos.

- [ Jzhyvy 92,
4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

19




Empfangerbox / Boitier radio / Caja de radio

S ARy 7 X / Radio Box

3x12mm TPEX

Tornillo 3x12mm TP
[ 4

TP Screw
LK Treibschr
Vis TP 3x12mm

~N

ARV
Sponge
Schwamm
Mousse
Esponja

P IRV —ZERT %

Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

CH2
C
T

Connect the servos to the receiver.

Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

ATFT7 YT —R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

2= @

Receiver
Empfanger
Récepteur
Receptor

A¥—RIaAvhO-5—(ESC) RFFYVTH—R
Electronic Speed Controller ~ Steering Servo
Lenkservo
Servo de direction
Servo de direccion

S # Ry 2 X / Radio Box

Empfangerbox / Boitier radio / Caja de radio

3x3mm v hER

Tornillo 3x6mm TP
R 1

Set Screw
Gewindestift

Vis BTR 3x3mm
Prisionero 3x3m1m

””””””””””””” POTFIRAT
3x6mm TPEZX Antenna Tube
TP Screw Antennenrohr

RK Treibschr Tube d’antenne

Vis TP 3x6mm Tubo Antena

7VTF
Antenna
Antenne
Antenne
Antena

3x3mm

20




30 4 RA— K /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

<A RAH—KR>

< Side Guard R >

< Seitenschutz R >

< Bavettes de protection R >
< Paragolpes lateral R >

I 6mm
15mm 20mm

10mm 10mm
<HARA—-RL> ‘*V*V /

< Side Guard L >
< Seitenschutz L >

— | N )
< Bavettes de protection L > O O — O

< Paragolpes lateral L >

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂx\\\\\\\\\\\\\\\\\\\“- —————————————— 6

S

//%

l:l%':jl“/ NEREN VEEIEUJ:SL:F&HE‘ZT%O
4l Cut off shaded portion. Assemble left and right sides the same way.
Schneiden Sie die schraffierten Flachen heraus. Bauen Sie eine linke und eine rechte Seite.

Coupez la partie grisée. Assemblez le c6té gauche comme le c6té droit.
Corte la zona oscurecida. Realice el montaje de igual forma en ambos lados.

21




31 >+ >— [ Chassis
Das Chassis / Chassis / Chasis

3mm 3x8x0.5mm

(

TR\
B

n
7
W

"

\ W,

3x10mm

3x10mm ig

4x10mm 4x10mm
4x10mm FSEZ 3“”‘“@

p-AE—RIJyhO—75—0—RK
%79 ICEBY
Pass ESC cord through @).
Kabel des Drehzahistellers durch

durchfadeln.

Passer le cordon ESC ainsi.

3x12mm S EX

Utiliser les trous comme I
F/H Screw montrés ci-contre.
SK Schraube Utilice los agujeros »O@@

Vis F/H 3x12mm demstrados abajo.

F/H Screw
SK Schraube \
Vis F/H 4x10mm e
Tornillo 4x10mm F/H » FEEDNEER,
[Dmmm ,,,,,,,,,,,,,,,,,,,, 4 Use holes shown below. . I 5 (e 51l IS 311
Bitte die markierten (
Bohrungen verwenden.

Tornillo 3x12mm F/H Do
[y 725225 3 R R

3mm Faoavry s
Nylon Nut
Kunststoffmutter
Ecrou nylon

3x8x0.5mm Ty y—

o @« ef

Washer
Scheibe
Rondelle
@ ﬂ Arandela
,,,,,,,,,,,,,,,,,,, 1 A\

@3 x8x1mm @4 x 10 x Tmm ®3x7x2.2mm 3x10mm TPHZER
TIAFVI Ty — TZ2RAFVITYvIv— TIAFVI Ty — TP F/H Screw
Plastic Washer Plastic Washer Plastic Washer SK Treibschraube
Kunststoff-Distanzscheibe Kunststoff-Distanzscheibe Kunststoff-Distanzscheibe Vis TP F/H 3x10mm
Rondelle plastique Rondelle plastique Rondelle plastique Tornillo 3x10mm TP F/H
Arandella plastica Arandella plastica Arandella plastica

22




bt

S

LN

\
\

/’

QVW/
0 3S

2 VI\l//\ =

2.6x10mm

23

AN\
N T e
1 /ﬂg /\.. ,.A‘,.Wlll,,l ’
4 \V/ \ /.K«@'\\
SYH\S :/@I

£—%— /Motor
Motor / Moteur / Motor

Ve

(&

—k

Cable moteur

Motorkabel
Cables

Motor Cord

t—%—1

_
\ \..

Vs

Fi3

Parallel Parallel

Paralléle Paralelo

707K / Radio / RC-Anlage
Radio / Equipo de Radio

Vis TP 2.6x10mm
Tornillo 2.6x10mm TP
L I T puppRppp.

TP Screw
LK Treibschr

26x10mm TPE X

-1

Prisionero 3x3mm

Gewindestift
Vis BTR 3x3mm

Set Screw

3x3mm v hEX

1

@AF7U>Tay R

Steering Rod

Gewindestange
Tringle direction

Tirante Direccion

1




S~ e - e N

34 4 //\. / Shock Al?sorber / StoBdampfer 2 6mm p
Amortisseur / Amortiguador
2.6mm N 2
26mm FAOYFY N @ H5— () \3/3 @

Nylon Nut Collar (White) S

Kunststoffmutter  Gleitlager (Weiss) o @ @

Ecrou nylon Entretoise (Blanche)

Tuerca Nylon \

E

2.6mm Ty Iy —
Washer
Scheibe

®H>—(B)

Collar (Black)

@ Arandela 2.6mm
,,,,,,,,,,,,,,,,, 4

Casquillo (Blanco)

Rondelle 2.6mm  Gleitlager (Schwarz)
Entretoise (Noire)
Casquillo (Negro)

®3mm oU > @ |] 77777777777 4
o-Aing b
Joint thorique ::'slt;m
Junta Térica Piostoenn
@ Piston
&cu>s
Cring [ O ) 4
C-Ring
Clips en "G"
ClipC

>

@) =) - 70> M
Short) — For Front
Kurz) — Vorne
Courte) — Avant

& (
(
E
(Corto) — Delanteros
(
(
(
(
(

@B &®-vrHA
Long) — For Rear
Lang) — Hinten
Longue) — Arriére
Largo) — Traseros

(%) -7Aav A
(Short) — For Front
(Kurz) — Vorne
(Courte) — Avant
(Corto) — Delanteros

® &) -vrm
(Long) — For Rear
(Lang) — Hinten
(Longue) — Arriére

(5 6.8mm R—)LIT> R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rétula (S)

.l

@wﬁ

B EICIEH D,

Fit into groove.
In die Nut einsetzen

Introduire dans la rainure.

Insertar.

J

(Largo) — Traseros

Z0Y A
For Front
Vorne
Avant
Delanteros

U F
For Rear
Hinten
Arriere
Traseros

J

Amortisseur / Amortiguador

%"~ JX— / Shock Absorber / StoBdampfer

»%0E D ENB

CHEWERTANDS,

Fill in until shock oil
nearly overflows.

Daempfer bis zum
Rand befuellen

Remplir jusqu'a la
limite du débordement.

Rellenar hasta
el borde.

/QE

G2 I—FA )L (#350)

Shock Oil (#350)
Silikon-Oel (#350)
Huile silicone (#350)
Aceite amortiguadore
(#350)

> LtTEE [BZEL S

»EXNVETIFS,
Pull down the piston.
Kolben ganz nach

unten ziehen.
Descendre le piston.

Tire del piston hacia abajo. bulles d'airs.

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind

Puis, actionner doucement le piston vers
le bas et vers le haut afin d'éliminer les

Mueva el pistdn hacia arriba y hacia

abajo para eliminar las burbujas de aire.

S

> RETANS,

Insert deeply.
Korrekt einsetzen!
insérer
profondément..
Insertar
completamente.

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

:

I
j'> - t
> X L—XICEL

#RT %,

Check if piston

moves smoothly.
Kolben muss sich

leichtgaengig bewegen.
Vérifier que le pitson

bouge librement.
Compruebe si el

piston se mueve

suavemente.

2ty MEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefhaladas.

X2

BIFBEA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

24




36 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
(8 6.8mm R—JL (&)
Ball (Black)
Kugel (Schwarz)
Rotule (Noir)
@ Rétula (Negra)
,,,,,,,,,,,,,,,,, 4

3x12mm TPE X

TP Screw
LK Treibschr e, e -
Vis Th oiomm | P EHEIES Y~ EMO M i, @/ s ooo .
Tornillo 3x12mm TP BRDRFLBELSICHEL ET o > S_;n For 2 For Front
X After installing the shock absorber, adjust to (@ (Short) — For Front X Vorne
""""" 4 make lower arms horizontal to chassis. (Kurz) — Vome Avant
Hintere Stossdaempfer mit dem Federring so (Courte) — Avant Delanteros
justieren, dass die unteren Querlenker (Corto) — Delanteros

Ajuster les amortisseurs arriere avec la bague (Long) — For Rear For Rear
afin que les triangles inférieurs soient paralléles

parallel zum Chassis stehen. @ E)- Y vH R

Je it (Lang) — Hinten Hinten
au chassis. (Longue) — Arriére Arriere
Ajustar los amortiguadores traseros con (Largo) — Traseros Traseros
esta pieza.
37 4">JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <7Z0OYhk >

< Front >

FA=ANC I X <Vorne >
Front Shock @—l’ < Avant >
Vorderer Dampfer Y < Delanteros >

Amortisseur avant
Amortiguadores Delanteros

<YUv >

< Rear >

< Hinten >
< Arriere >
< Traseros >

Uy IN—
e Rear Shock
- Hintere Dampfer
e Amortisseur arriere
Amortiguadores Traseros

3mm FaOvFy b
Nylon Nut
Kunststoffmutter
Ecrou nylon

7N Tuerca Nylon
Q" :

@3 x25mm X7 Ya1—tEY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

o AHY2LSICHEILITS, %ZEEIEUJ:BLC%H&T%M 2 2ty MEZTS (), k1L,
LB Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. W4 pssemble as many times as specified. Temporarily tighten.
Das Teil muB sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Vorlaufig festziehen.
La piece doit pouvoir pivoter autour de la vis. Assemblez le coté gauche comme le cété droit. Assemblez aussi souvent qu'indiqué. Vissez temporairement.
Asegurese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces sefaladas. Apriete de manera provisional.

25




38 A4V &k —)L / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

> ESIRICY A VeF RS A, BEEERZ
DULODORLIH REICEHKRZEELET,

Apply instant glue little by little in the order.

(b A —LDSVIEEY S U ST EBL D,
Slide the tires into these slots in the wheels.
Reifen auf die Felge aufziehen, wie gezeigt
Placer le pneu dans la lévre de la jante.
Inserte los neumaticos en las llantas.

N PHOHIUOHIVF—FETES

HZzZENWILTEL,

Clean the tire rims with
thinner beforehand.

Klebeflaechen der Reifen und
Felgen fettfrei machen!

Nettoyer la surface a coller du pneu
avec un papier abrasif.

Limpie cuidadosamente
los bordes.

Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle a pneus comme indiqué.
Aplique unas pequenas gotas de cianocrilato.

> TLRRY RICTEELTY A YTRANANS,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie grisée, puis l'inséer dans le pneu.
Aplique cola de contacto.

39 5 A &Kk —)L /Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<70>Yhbk >
< Front >

< Vorne >

< Avant >

< Delanteras >

@HRA=LAYI=Fv K
Wheel Stopper Nut
Radmutter
Ecrou de roue <)t >
Hexagono rueda < Rear >
Se < Hinten >
7 < Arriere >
\ < Traseras >
-
P AR CEET %, 4 4ty MEZTS (f) o V EARU LS IHBIIT3. JTLREEAITERET %,
(Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. R Apply rubber type glue.

Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

26




/\“yj_-'J— / Battery (2w =y ILkFEINY T U —ELipo/y T U —EAREDETERLABNG &, )

Akku / Accu / Bateria X, 2REH/AEL. MBENPBECONY TY—%2KFEHRITZ &,
CAUTION : Do NOT combine a Ni-MH battery with a Lipo battery.
Sw =1 . EPN Use fully charged batteries of the same type i.e. same product number.
<\ 7 —Z2KTHEAY 355> Achtung : KEINESPALLS NIMH- mit Lipo-Akkus kombinierent
<If U_S”?g twin batt_er'es > Bitte stets vollgeladene Akkus desselben Typs verweden.
< Bei Einsatz zweier Akkupacks > ATTENTION :  Ne PAS combiner une batterie Ni-MH avec une batterie Lipo.
< Si vous utilisez deux batteries jumelées > Utiliser des batteries bien chargées de méme type (méme numéro de série).
< Si us alas dos baterias > PRECAUCION : No combine una bateria de Ni-MH con una bateria de Lipo.

Utilice las baterias completamente cargadas del mismo y con el mismo numero de parte.

Ny T —
Battery
Akku
Accu
Bateria > OXRTY—%iEHT 5,
Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

Bateria

% No.ORIT4000 / 14007 / 14008 /
14009 / 14010%zfERAT 255
If using ORI14000 / 14007 / 14008 /
14009 / 14010.
Bei Einsatz von ORI14000 / 14007 /
14008 / 14009/ 14010
Si vous utilisez ORI114000/14007/

/0y T == RABHBVNESIC

Ny T —Ee—EICEEYS %,

Fasten battery cords to the batteries
to prevent them from moving.

Akkukabel am Akku befestigen, um
ein Verrutschen zu verhindern.

Attacher les cables avec les batteries
pour leur éviter de bouger.

14008/14009/14010. Rl e al
Si utilize ORI14000/14007/14008/ tlajjet € 1as cuen ai e la bateria a las
14009/14010. aterias para evitar que se muevan.

NyFU—XKTv ) .
VRN Y

Battery Strap Q

Akkuspannriemen NN\ N5 @ ]
Sangles de fixation batterie \ < o
Correa de la bateria | { 70 =

NyF)—d—R

Cuerda de la bateria

e

X R A Mo
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

27




1 o = 0
ooooooooooooooooooooooooooooooooooooooooooooo o = c
. 1J 7] ©
I~ [a g mw n 3 e 2 |w
o ELT = > n Qo € 5 T D
S e ! 5 5 3 £ ©3
, @ % .0 > = 8
S oo € E! o o= oS e
[o0) I - = c ©
20 X c [ [ SN ® .o o o0Q
= c I st = O
X O g | . - 2 9o =)
o c G © © o 5 o cn 3580
)5 8T E ! 2 QX X! Qg PPt o 3gao
NDEITR KBLOBD 0= g fRHEE88 283
N 22w o 0a 2 oo QT EDd o T
+I®n S MFGEET o BHoEZESZo?
=2 : 0 ; 5l
auLFPkE=l Lo vog! A R 8 REBEST o ol
FoXx ® s ESsS e L0 " 05 LSS ELE>8L >
e , #MoOQ S5 & | |o=<3038%2°
1S ! £ +~¢S.n|v:l | = O ymmZnapem
£ £ = 2o g I e MmN S oG55 aERS
© N = |l €S c_ _M o= __ﬁ..htmm%ewp
< = 5 [O) © G —
™ ) — 7%%%% ~03387° Umewmnru%m.m
N R T RRhgS2E2S-2F
.Zlnuman eum.m yyt&um%uem
n32ad 22299 2285528858
£ ~ L << << (7]
A Za<00 N

S <
S o
o
I 2 ,
-3 \
frEd \
820o¢g )
S N—
Z >0 W N A T
o N= N T \
o859 N s .,@f‘ul_ﬁ/,./,, ‘/ /
: 238 T P = (VD]
" a - EEE L EZR ol LG
@ Zo Sd 0| J ) ela5 Kg28s At W=
6 22 @i 15E8s | :
e c8 , e n . P28
+9>nnvb> | > ,m ,, /}//\Mﬂﬁ \ NG ‘ereeccccecescccecacacans ___Jmm%mum
c o ~ 2 [0 ) \L/.‘ S I'aegxccs
E>s35 g h & = / \ T ( 12 8X 8 Q
H2Y¥8 c N o ‘, A Ay /V?i | SN0
‘3 = D R/ >
kEges p5EE > WAL 2o ™ _
0o NS el = |
~O©END gLs23 ) !
Weo g o ECfowod \ |
| o NZE « A X
Uaﬁum |
hR2EcS8a |
N |
=Y. XoX7 !
v |
vV VVVYV |
I

/ Must be purchased separately! /

-
Afo
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

BUFEA

28




R r / Body Shell

Karrosserie / Carrosserie / Carroceria

FYTFINA TR,

BREAIDENICHIT 5.

3 Make hole from underside where marked.

Haga el agujero de superficie interior
donde esta marcado.

Von unten an vorgegebener Stelle eine Offnung bohren.

Faire les trous par en dessous ou ils sont marqués.

Ny T —2KTEFTSEZHEE7AYRIAYRTIEAY NT B,
When using twin batteries, cut holes for front windows as well.

Bei Einsatz zweier Akkus die Frontscheibe entsprechend freischneiden.

Si vous utilisez des batteries jumelées, découpez le pare brise avant aussi.

Hole for antenna tube.
Offnung fiirs Antennenréhrchen.
Trou pour le tube d’antenne.
Agujero para el tubo

del antena.

Al usar dos baterias, corta agujeros para la ventana delantera tambien.

2% / Painting / Lackierung
Peinture / Pintado de la Carroceria

42

@ =i, ATHYLShERS.

Before painting, use a neutral detergent to remove
any oil residues and dirt.

Bevor Sie beginnen, reinigen Sie die Karrosserie
grundlich mit einem milden Haushaltsreiniger.

Avant de peindre, nettoyez la carrosserie
soigneusement avec un produit vaisselle.

Antes de pintar, lave la carroceria con agua
jabonosa, aclare y deje secar.

@O 253Ny T —YBEESEL L TR,
Refer to the pictures on the box for the
color scheme.
Nehmen Sie Bezug auf die Verpackung,
wenn Sie lackieren.
Reportez-vous aux illustrations sur la boite.

Tome como referencia la caja de su modelo para pintar.

B RERATL—AZ—TRT« RAZBET B,

Paint the body shell from the inside using Kyosho spray colors.

Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho.
Pinte la carroceria desde el interior utilizando sprays

@ v s, WENS
NAFVTY— Nz,
Mask the windows from the inside.
Maskieren Sie die Fenster von innen.
Masquez les fenétres de l'intérieur.
Enmascare las ventanas desde el interior.

O 2. K7 FEORBE=—Ly— R EERLTH
After painting, remove the protective film from the body shell.
Ziehen Sie den Schutzfilm von der Karrosserie ab.
Enlevez le film protecteur de la carrosserie.
Una vez terminado el trabajo de pintado,

retire el plastico protector.

7 71—JU / Decals / Aufkleber
Autocollants / Adhesivos

> T A—iE Ry =Y RUBIRGAEZ 5%
[CHFAHDABICH > T, RERPMEAY ML
TLIEE W,

Place the decals to your liking to the packages and the
instruction manual, and cut off the excess part.

Bringen Sie die Dekorteile gemaess der Abbildung
auf dem Karton auf.

Placer les autocollants en se référant au couvercle
de la boite et a la notice.

Coloque los adhesivos sin numeracion en los

lugares de su eleccion.

s [ Iz2hy 92,
48 Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

[l SmmDN%EH TS (B) o
8mm/ Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen .
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

29




44 /"7« / Body Shell
Karrosserie / Carrosserie / Carroceria

Courber les clips de carrosserie comme indiqué.

)
===

P
ORTrEVF HOLSICHIFTHEL EPAULIETT,

Slightly bend the body pins as shown in the diagram for easier removal.

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.

Doble ligeramente las presillas de carroceria para facilitar la instalacion.

» =L

RF1EY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

S

W\i ““ = &.‘,\:“ ‘Q"\/\m\ <V’M-; \‘ =S
lm \r‘«.f\\'\\\ !’}\\ (@L ]

30



Pincement (avant) / Ajuste de la convergencia (Delantera)

h—f (70> N) / Toe Adjustment (Front) / Spurjustierung (vorn) /

@710V RDORIZZEZT. h—ADREENTEEXT,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

2 %+ > /\—FA / Camber Adjustment /
Der Sturz / Carrossage / Ajuste del Camber
@7 Y/N\—OY RORSZEZTF v V/N\—ADRHABHNTEXT,
Adjust the front/rear camber by making the upper rods longer or shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

AT THF v N—
Negative Camber
R %Z Negativer Sturz
b —'f_ - —— Carrossage négatif
Toe -in Camber Negativo
Vorspur
Pinggment positif RYUF 4 TE v VI—
Positiva Positive Camber
Y4ay R Positiver Sturz
Tie Rod k=77 K Carrossage positif
Spurstange Toe - out Camber Positivo
Biellette Nachspur
Tirante Pincement négatif
Negativa LT\W\DR—E v R o)
pper Rol
Oberer Querlenker N
Biellette supérieure
Superior
LORE it LoRE B LORE Javk/Iv i
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant/ Arriére Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<TB | RFFUVIBRERALE |8<TE | a—FUvrmmorss | | |[R<TD JR¥E | RFTY TR L AR 2.
Longer. BRI, Shorter. BB, Longer. Front Ste_ering bec_omes milder.
laenger Steering becomes milder. | kuerzer Enters corners more laenger Vorne weicheres Einlenkverhalten
Allonger. weicheres Einlenkverhalten| Racourcir. | aggressively. Allonger. Avant Entrée de virage plus agressive.
Mas largo. | Entrée de virage plus agressive. | Més corto. | direkteres Einlenkverhalten Més largo. Delanteros | Conduccién més suave.
Conduccién més suave. Train avant plus neutre. ROFATFrVN— UEd A—F VY THMRICI VI TRIRDP IR,
Entrada en curva mas agresiva. Positive Camber Rear Rear tire grip becomes worse when entering corners.
k—a1> k=72 K Positiver Sturz Hinten weniger Grip in Kurven )
Toe -in Toe - out . " L'accroche des pneus arriére en entrée de virage est
Carrossage positif Arriére moins efficace.
Vorspur Nachspur Camber Positivo Traseros Peor a
Pincement Pincement garre de las ruedas en la entrada en curva.
positif négatif 8<I3 7avk A—F VY ITPHORIEHRL B 5,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer Vorne direkteres Einlenkverhalten
Raccourcir. Avant Train avant plus neutre.
P o4Oy ROESE, EERACKTHZ L, Mas corto. Delanteros | Entrada en curva mas agresiva.
Ensure that the length of both the left and right tie rods is the same. FATATFrVIN— P A=F YV ITMRICY T I THIRDIE< BB,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque cété. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriere ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

pFyv—Oy RORSEF, EARLIKTEI &,
Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque cété.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

B / Ride Height /
3 Bodenfreiheit / Garde au sol / Ajuste de la altura

@ TRT7—LDEY NEXDHAETESDRENTEEXT,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
Réglage de la garde au sol avant et arriére
Ajuste de la altura delantera y trasera.

AL > F (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

P v y—mTRFICRE. FWmESLF. R < DES LB, £HOFT®H
FIRFICHIEIIC DK LS ICHAET B &
Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.
Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.
Placer le chassis sur une surface plane, puis vérifier en levant le chassis par le
millieu que les roues droite et gauche décollent du sol simultanément.
Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo
¥No.1162 4x12mmaty K EZDRETT,
(I2~r—Y IR . 5~—f =%=3R.)
Requires Part No.1162 4x12mm Set Screw (Refer to P12 14 and P15 21)
Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1162)
(beachten Sie Seite 12, Baustufe 14 und Seite 15, Baustufe 21)
Vis 4x12mm (#1162) nécessaires (se référer a P12 14 et P15 21).
Requiere la pieza No. Tornillo Prisionero 4x12mm (Ver P12 14y P15 21).

BHE Ty hER
Ride Height Set Screw
Bodenfreiheit Gewindestift
Garde au sol Vis BTR
Altura Prisionero

LY REREULH B,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

EHEHTH S,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

LY NEREDZDH D,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

BEahth b,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

31




TVt A2 Z%E 9 5355 / Changing Gear Ratio

Anderung der Getriebeiibersetzung / Changement de rapport / Cambiando el engranaje

> TREORICH O TEZAVFVEEBTEET,
Refer to the table below when changing pinion gear.
Im Falle eines Ritzelwechsels bitte die Tabelle beachten.
Se référer au tableau ci-dessous en cas de changement de rapport.
Refiera a la tabla debajo al cambiar el engranaje del pinion.

27— 1T IF505-11
Stage 1
s s
Cas 1 13T 1 IF505-13
Etapa 1
AT—3I2 _
Stage 2 11T IF505-11
Stufe 2 111V § §
Cas 2 _
Etapa 2 13T IF505-13
A7—I3
Stage 3 11T IF505-11
: :
Cas 3 13T 31 IF505-13
Etapa 3
A7V vE—HF— KyoshomR—ALR—IJICTHRLIEE W,
Optional Motor Check the Kyosho website for details.
Optionaler Motor Details bitte der KYOSHO-Website entnehmen.
Moteur Option Voir le site Kyosho pour plus de détails.
Motor opcional Conpruebe la pajina Kyosho de web para saber si hay mas detalles.
1 Zw T ILKENY T —ZERRFF12TET

Use pinion gear up to 12T if using a Ni-MH battery.

Bei Einsatz eines NiMH-Akkus ist ein Ritzel bis 12T zu montieren.

En cas d'utilisation d’une batterie Ni-MH, ne pas utiliser de pignon de plus de 12 dents.

Utilize un pinion 12T si usa Ni-MH baterias.

32



AZEZAY— (AT 3>) ZERAT %55 / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

®@U0OYhAE  IFW104 7AY MZAFEZAHF -V k > A9 LD/ — Y HIFWI04IC £ Y hEhTWET,

For Front IFW104 Front Stabilizer Set Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW-104 ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) 3:!:!392"0;“0” rgf- '_FW1I?\?- —
Delanteros IFW104 Barra Estabilizadora Delantera fice fa Fleza Spclonal No. )
4 N\
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube ‘-
Rotule Vis 3x12mm "‘
Rétula Tornillo 3x12mm ““\
@ """""""""""" 2 ﬂI|||II||||||||II|||||||| **************** 2 O ®

Ball End (S)

Kugelpfanne (S)
Chape (S) <>
Rotula (S) &

o ‘ |

27 ER—IL (8R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Roétula (Plateada)

5.8mm R—JLIT> R (S) W

3x10mm

-

3x10mm v hEZX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y FEXR
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6 x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

> IRALTERLEY,
® Use it as indicated. . @
Montieren, wie dargestellt.

Assembler comme indiqué.
Instalar tal y como se muestra.

2.6x8mm 2.6x8mm

= ERUTHILTRM. oW 5 DJEICHEIIT 2, % EARU LS ICHEIIT, o AT 5L SICHEILITS,

=8l Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. K8l Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aseglrese que la pieza se mueve suavemente.

33



@ VH IF117 U P XS EZ1 ¥~y b @9 LA DR —YMIF117ICE Y R ERTVET,

For Rear IF117 Rear Stabilizer Set Use optional parts No.IF117.
Hinten IF-117 Stabilisator, hinten IF-117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arrigre IF117 Barre anti-roulis arriére (KIT) 8:!:!Serl"°§t'°” rgf- IF1 1|7N 117
Traseros IF117 Barra Estabilizadora Trasera fice fa Fleza Lpcional o. ’
4 N\
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
Rétula Tornillo 3x12mm
@ """""""""""" 2 ﬂl|||||||||l|||||||||||||
5.8mm R—JLTY R (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

o '

G ER=IL(B)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Roétula (Negra)

3x10mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm v FER
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHYZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

,,,,,,,,,,,,,,,,,,,,,, 4
%, AL TEALET, [
@~ Use it as indicated. ‘ @
Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra.
2.6x8mm 2.6x8mm
EREU LTS, CWN # = DIEICHII TS, % EARU&LSICHEITS, o BEEEEEL= VAR
Pay close attention here! @88 Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le coté droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aseglirese que la pieza se mueve suavemente.

34




1esApeal 3\ ONHIANI FEEETE YR EEE / NOILYHOJHOO OHSOAM 6002 ©

890+ M1 EL)

37—~y

< solasel]
salopenbiuowy >
< 9JgllIe InaSSILOWY >
< JaydweQ ai8luIH >
< )ooyg Jeay >
S=MALAN>

< (g) etoueleQq >
<(2) weay >
< (g) auiop >
< () woi4>
<(@N<gc>

<solg)uBlaQ SaJopenBiowy >
< JUBAE JNasSpoWwy >
< JoydweQ Jaieplop >

< )o0ys ol >
< =MARENAOC>

<elosel] >
< asoUy >
< uBUIH >
< Jeey >
<4An>

) eiSjUElR(Q >
< [esnuad efe) > <(1) ueny >
< [BJJUSD [91IUBIBHIP Op Joue) > < (1) auiop >
<asneyabagallen aigpw aiqg > < (1) woiq >
< X0QUeay) Jajua) > <()N~<ogc>
SYLGAMAE—L£7T>

<eloleq e| op elepueq >

< alepeq ap yoddng > =]
<auuemnply >
<Aei] Miepeg >

S =IAN—NLAN> TN 0G|

M200H I (L))

A\ﬂ\\ \V//NV\ <olpel ep efen > 90 M4l
N <ope onoa> 3931dS3d
T < xog olpey > 331Vv103 ANA

<Y 4K >

ONNNHJIFZSNOISO1dX3
M3IA d3A01dX3 XL @

M200HSI (L)

@/moo:s“__@

35



%X | Exploded View / Explosionszeichnung / Eclaté / Despiece

Avant / Delantera

70>k / Front/Vorne i‘

<70vhk()>

< Front (1) > oo\\ _
< Vorne (1) > IF216
< Avant (1) > - 6IF124B

- 4x20mm(TP F/H)

< Delantera (1) >
o B0
fas =0 )
: -
|! 5x4mm 1382

<70YhT7 >
< Front Differential >
< Vorne Gear Differential >
< Différentiel Avant >
< Diferencial Delantera >

B

"L
@9)92418

(5)BRG005

@\\ ¢ @3)IF111
N
A ?\4x10mm

@T‘””

3x10mm(TP)
4x20mm(TP)

7
@IF145 L \ é (@ 97006
, S /
4 T
4 dy g
z B ’E — -
B 97006

7
7
7 (©3)IF128 . .

7
, -

L7 3x10ximm S
2) GdiFwiozs/ 7 -
IF110 -~ !
7 )
(33 IFW107B f
5x4mm

@IF125 ®9IF7 §>3x16mm(F/H)
Q 4

N 1

® BRGOOS@ .

@)IFeB

<-4

(58)1296 /

IFW2 —IF128

<78YkK(@2)>
< Front (2) >
< Vorne (2) >
< Avant (2) >
< Delantera (2) >

3x16mm(F/H)

1296/%
IFw2

36



%wsmmap F/H)

/Ny 7Y — K L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria

{9 oRies5012

3x8mm(TP F/H)

IF508

IF508

Z VAR v U X/ Radio Box / Empfangerbox

Boitier radio / Caja de radio

?—2.6x10mm(TP)

37



Y% —F+¥/Rv ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

3x8mm

3x10mm

3x10mm(TP)

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

E—% — / Motor / Motor
Moteur / Motor

(57)ORI28807

4x10mm(F/H)

38




)47 / Rear/Hinten
Arriere / Trasera IF121

3x15mm(TP)

@

W‘L“‘“”/ ‘ 3x10mm(TP)
Y Ty 4x20mm
O ’::@;‘;XWmm Qﬁa
@orooe @IF121___--=77 2% ;:;xgéiiﬁﬁ\sxwmm@ap) 4x15mm(TP)
v - 3x12mm(TP)

<YUvVF7>
< Rear Differential >
< Hintere Gear Differential > 4x20mm(TP F/H)

< D!fferent_lel Arriére > 2.6x8mm(TP F/H) 41383
< Diferencial Trasera > -

4x25mm(TP F/H)

4x10mm

IF502 0

-«
C-D—d1383

s ) —5928438
IF123
@)IF144 %@
R
@1F1 19

(5)BRG00S @

N

4x12mm

(@—W 3)IFW107B
D O
. —ﬁ BRGOO5
o) 92418

:%\Q -3 5x4mm
I

“\3\

1382

39




77 £+ / Differential / Gear Differential | < 7B ~/JV77 >

Différentiel / Diferencial < Front/ Rear Differential >
< Vorne / Hintere Gear Differential >

< Différentiel Avant / Arriere >

4x4mm . .
@ < Diferencial Delantera / Trasera >
S 97037-14
@. 97037-14
g A%Z)
®IF101 X A | 3x10mm(F/H)
IF102
BRG005

<tEVH5—FT7T >

< Center Differential >
97037-14

< Mitte Gear Differential >
gf4x4mm < Différentiel Centre >

. ! D
< Diferencial central > @EQ
D—@97037-14 &1
S

3x10mm(F/H)

&
£

BRGO05
[ - IF104
al
IF103

4"~ J)X— / Shock Absorber / StoBdampfer

Amortisseur / Amortiguador
_____________________________________________________________________________________ .

< IF215

Sso 9 2.6mm <UVFTYIN—>
So <%) < Rear Shock >
S~ J @ 28mm  _ Hintere Dampfer >
‘\\\ @ / @ < Amortisseur arriére >
\\

< Amortiguadores Traseros >

) . o o ®
/ - IF216
F216 .. - N @IF216

N
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
| 2
i J 0
H 2.6mm \
1
1 2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

2.6mm

<7AYKrFTVI—> ‘
< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

o !

I

I

I

I

I

I

I

I

I

I

I

I

. 1
< Amortiguadores Delanteros > 1
I
I
I
I
I
I
I
I
i




X AN 7/ \o_ \y SPARE PARTS % FOR JAPANESE MARKET ONLY.

K=Y %

Part Names
8x16xsmm>—JL RRF7 U v 5

‘ WA (F—No.& A |k 7ES

Quantity

(H23A)

K=Y %

Part Names
N7=+40v74 07 (&xL Y R /BSWT1KR)

AA (F—No.& A%)
Quantity

k E A
(FEd)

BRGO005| g3 16x5mm Shield Bearing ®x2 683 IF213KR| Color Nylon Wing (Fluorescent Red / BSW71KR) ® x1 1050
IF6B | Rnuokie A @1 80 | [Ir21aKY | B o st | 8 X 1 1050
IF7 | Rovckie Arm Gor x4 840 | [Ir21aw| Qo e it | 8 X 1 1050
IF30-1| Ziferontal Case Packing | %5 3| |1F214 | Furl g Shook oy eowra)| 2) 5 2 B B © @ | aoso
IF35 éteT_efng Z7e~ ®x2 473 @ x 4
54 |G ommpal . |®x2 315 | | IF215 | F000'5ig Shook L/ BOWT) 3990
IFs5 | 7-8mm AR x2 315 @ x4 "
IF628 | Joimt i (2poria) | @ x 1 735 | | IF216 | Shoci piasto pars Set (3oviah)| 2 B @ @ ®x4 | 1050
IF101 | Bifforantial Shatt Set ® @ Dx2 788 | | IF217 | &ccvamenance o (o | © B Bx2 @@x4 | 840
IF102 | Diferontal Bovel set | @x2 @ @x4 | 20| |irzte | jafg il RS S @ x2 735
IF103 | Gifforential Case @ ®x1 525 | | IF225 | Gt btra (LR iY@ ®x1 1050
IF104 ge\:tgr_Di?f_geitgléh'\aﬂ @x2 840 IF501 I\J/EIc;orgl\IOantjé/etl\ evh @ x1 7350
IF110 | 3 T x4 210| | 1Fs02 | ST o e " x1 473
Fi11 | dudorsion S St | BDBx2 @@xa | 1575 | | wkeos | gerd bV BB 1050
IF1120] gy % B T @x1 @x2 630 | | IF504 | ARy Z A% b 1 %§§ 1050
F118L] S eponsion Plate Set 2 ®x1 578 | | "39° | Bvon oo (1ae) S D) 1155
IF114 | Aoar Hub Carrer BHx1 @x2 | 473 i St Scrom X
IF119 | Ronr Whee! Shan x2 788 | | IF50 | ovtery Swap Set | |@x3 1680
IF120BL Il:{e:r%io/c\;(_séj— - @ x 1 788 | | IF507 /ngeTyIJSu—pgc;?t ﬁi\g)(tﬂ'o 15x130x6mm X 2 420
IF121 V?,iﬂgysgﬁ?_ % % X 505 | | IF508 /Bg‘t‘{efy%u_pgo‘ft ?/tfzfg)(tzz'o @ (15x130x2mm) x2 | 315
Fi220| (L T S o am DO Ll o0 | |1FB004| Bt o s iy | | @ X1 e x 1| 3ae0
IF123 | Joror Amm et @@@x2 @xa | 735 | |IFBs01| ER T R @ x 1 s 1| 6300
IF124B gjz\ﬁgls)igﬁolder x 1 578 | |IFHO02W @ge;{lézt/ml\o(;go@t_y@ \7vﬁn];§ @ x4 1470
IF125 | Griversal Swinashatt + | @2 3360 | | IFw2 | SR @ x2 @xa 630
IF126BL ,Zﬁ]fsﬁzfs/tgyx?_ x 1 578 | [IFwiosB| o v (‘élﬁegj’ L= @ xa 578
IF127 | Bumper @ x1 315 | P08 (e o aae) (@@ x4 B tand] 1155
IF128 ga?vg—\ga:/re/r\s_e{t vk x1set @@ x2| 1365 | |IFW108 é;\ea‘;l) I/lJyp“r/J/e"r_RDo‘é '(‘F(%Et)/ M@ x2 525
IF130BL étej_(;an g7 7=k @ x1 505 | |IFw109 ér;cjlaﬁ )L'jgpér/ o] (/R];afr')) @ x2 525
IF131 JCGe\ﬁtgr_Di?—f_ZeZtiZI\ilgusing x1 925 1S013 é;;ﬁr_g;(‘ti%()lifiﬂfaéy:?g x1 1470
IF1358| Arocaner Bon x1 @x4 840 | |MAOS0| Bove cemr St or vendyonsy| @ @ x 1 1680
IF142 | 0 ke v | Wireaivirenen 1o 1| 525 | |ORGO4| Siicone Grng @ x 10 210
IF1438| &7 s (7Re|\ar()u ) X1 473| |ORGos 83"}’9,%;%5’6) ® x15 420
IF144 éan;sﬁaﬁ vk @ x2 683 | |Wol41v Z;e/r;v?/a/srf;_ x 10 473
145 | 2D PV xS X1 788 | | wo2oz| S8mmEZ LRI x 10 735
IF1468| 1.0 Crears (M7 6 ShORTS) | B X 1 im0 x2 | 3885 | (WS035| o 'spomge @ x4 1365
IF205 ,:/;5];@;;;’;';; TLl=F @ x 473 |  |wses1 éu;éf,guﬁi)g?: E¥F1V 1@xe2 2100
2138 L e i ot | @ X 1050 | 0R28807 {1 7 brsemoes itor (Voo | 60 X 9240
IF2136M| Qoo veron g (et 51| @ X 1 1050 | (ORES012] Uarion 118 Brusahiocs Control® X 1 14490
IF213KG| G on i Frarssoen BonTngy | & X 1050 | OR40028 G b s (o v 10| o 48YBx1 | 1080
IF213KO| JmaningFrerseot e ot 8 X 1050 | 0RM0028 o Kames e M. E90 Crag| 122 B 1 735

41




K=Y

Part Names

HA (F—No.&E A% | K 7ES

A7 J)X—=" SPARE PARTS

Quantity (Bi)

IN—Y %

Part Names

% FOR JAPANESE MARKET ONLY.

K E A

| RA (F—No.& A0
(Bisd)

Quantity

1190 |y okter 1 0 0 tmm s aaety | 80 % 3 210 | (96773 | §x 1540 o s (apes) 210
1296 | § o e Eng @ x 12 420 | |96774 | B0 o Sapts) 315
1382 | E e o ™ ®x10 158 | | 96775 | GO R s (opes) 315
1383 | E e G @ x10 158 | | 97001 | Gt st (noamm o 5510 @ X 6 630
K;/E%K %ﬁliﬁ(ﬁel\szgnzs(ﬁ:piéiﬁkI,YDe]({\AZ‘gI:c?(; x 18 263 97002 giof_j—y,rP%ﬁ(érng{O?c)s\ // FFMSQQ)) @x10 263
1708 | 27027 T @ x4 525 | | 97006 ﬂn\i:ge_ s:{;;z(F"D}gS()FD%) @x2 1365
255" | i Toras Servo (kS1028)| @ X 8900 | | 85° | S cusomn e ) %2 735
B A ) @ x1 5775 | | 0% | G sran i 1aoee by | ® X 2 630
92638 | G b~ @x 10 210 | |o7012 | gl e g ® x 10 525
o2m438| 7 o Bl ®x4 525 | |08 | S Soer b o2y | iEavy| @ X 10 189
96772 | 1t o o S (10pes) 473

42

Fv M OBWRDO—ZICIEZART/II—Y E ULTHRGEBL TWRWINH D ET,
FETEATYa V=Y ERTBLTVWETDOTEENRD I,
Some of the parts included are not available as spare parts. Purchase optional parts instead.




A 7> 3>/)X—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
* (S (BA) T,

&

v

ARV FAAY R
Special Tie Rod
No.IFW2 %630

JOYRRIEZA Y-ty ~
Front Stabilizer Set
No.IFW104 @1050

70y hoO—)Lziz 3

Prevent chassis rolling of front.

UYRIEZAH -y~
Rear Stabilizer Set
No.IF117 @1050

UvYoO—ILzilzd
Prevent chassis rolling of rear.

SPA—=RZy/t=0vy R (70> ~E)
SP Hard Upper Rod (Front)
No.IFW123 %1050
SPA—R7v/—0Ov R (UVH)
SP Hard Upper Rod (Rear)
No.IFW124 %1260

N—=R&AT

Hard type

N=RYTY5Y =27 =(70755) (F)b-)
Hard Rear Shock Stay (7075S) (Blue)
No.IFW121BL %2835

@6 & z5is,

Replaces 26).

Y N—=RFT V=R FT—

SPUTAFHRTL—KT" (LY R)
SP Rear Lower Suspension Plate 1° (Red)
No.IFW130 %1575
SPUYOFHATL—K2" (-ILR)
SP Rear Lower Suspension Plate 2" (Gold)
No.IFW131 %1575
SPUTAPHRTL—K3 (FIL—)
SP Rear Lower Suspension Plate 3 (Blue)
No.IFW132 %1575

2F7IVTTL—h(TIL—)

JOYRAZHRTL—K (Vv AF) SPUYOFPHRTIL—b @) &3,

Rear Hard Shock Stay Front Lower Suspention Plate (Gun Meta)  SP Rear Lower Suspension Plate  Replaces @). Steering Plate (Blue)
No.IFW329 %6300 No.IFW127 %1785 No.IFW126BL %1890
@) & 38, @) & =i, N—R&A7F
Replaces @6). Replaces @). Hard type

@) & 3xits,

Replaces @7

 — -
8 8 NS 220
OO0 0

I=ZN—HLRA VT v TR
Universal Swingshaft
No.IF125 @3360

AZN=HhEVI-y v 7N (70> M)
Universal Center Shaft (Front)
No.IFW13 %1680

PWEFyILT—L(LRTy¥afd)
Aluminum Knuckle Arm (L/R with Bush)
No.IFW332 %9975

Tvya (448)
Bush (4 pcs)
No.IFW332-01 %525

&M,
gacejsc € 6N

FILT7OYMNTFTUT
Aluminum Front Hub Carrier
No.IGW001 %6090

&M,
Replaces

FILZUVYNTFvUT
Aluminum Rear Hub Carrier
No.IGW002 %6090

Ty (4E)
Bush (4 pcs)
No.IFW332-01 %525
(84 @5) & 53HE,
Replaces (34)(35)

/Y,

'y

FAWFV I~y h B5mmyr7 b 70 M)
Qil Shock Set (3.5mm Shaft For Front)
No.IFW140 %4830

FAWT V=Y @5mmyr 7N YTH)
Qil Shock Set (3.5mm Shaft For Rear)
No.IFW141 %4830

27T (S) 27U (S)
LyR-2=)8=Y7h  TL—-2F1T L
Spring (S) Spring (S)

Red Super Soft
No.IFW32R %945

Blue - Medium
No.IFW32BL %945

27U T(S) ATY2T(S)
TJU—=y-Y T RTAKN\—R
Spring (S) Spring (S)
Green - Soft White - Hard

No.IFW32GR %945 No.IFW32W %945

270> (L) 270> (L)
LyR-2=)8=Y7k  TL—-2F1T L
Spring (L) Spring (L)

Blue - Medium
No.IFW33BL %945

Red - Super Soft
No.IFW33R %945

27V (L) 27U (L)
TJU—=y-Y T~ RTAKN—R
Spring (L) Spring (L)
Green - Soft White - Hard

No.IFW33GR %945  No.IFW33W %945

NZ—FA4Av o147
Color Nylon Wing

Ho—F(Av 7427 (RIA M)

Color Nylon Wing (White)
No.IF213W %1050

Ho—Faav 7427 (F)L—)
Color Nylon Wing (Blue)
No.IF213BL %1050
HZ—FAAYIAL VT (HYA)
Color Nylon Wing (Gun Metal)
No.IF213GM %1050
N7=FADYIA V7 (EHL Y R)
Color Nylon Wing (Fluorescent Red)
No.IF213KR %1050
NT=FAOVIA VT (EHXT ) —>)
Color Nylon Wing (Fluorescent Green)
No.IF213KG %1050
NF=FAAV 1A V7 (EXAL VYY)
Color Nylon Wing (Fluorescent Orange)
No.IF213KO %1050
NF=FA0v 74V (@} T0-)
Color Nylon Wing (Fluorescent Yellow)
No.IF213KY %1050

DO

10RR—=T "1 =)L
10-spoke Wheel

BAND
4 each

10ZAR=TRA =)L GRTA )
10-spoke Wheel (White)
No.IFH002W %1470

10RR—=T RA—IL (T )L—)
10-spoke Wheel (Blue)
No.IFH002BL %1470
10ZAR—=IRA =)L (HVX%)
10-spoke Wheel (Gun Metal)
No.IFH002GM %1470

T0RR—=7 KA =)L (#HKT ) —V)
10-spoke Wheel (Fluorescent Green)
No.IFH002KG %1470
T0ZAR=I KA =)L (XA L V)
10-spoke Wheel (Fluorescent Orange)
No.IFH002KO %1470
T0RR—=I KA =)L (8K TO-)
10-spoke Wheel (Fluorescent Yellow)
No.IFHO02KY %1470

XING=v5947 M K59Y3Y (\=R)
X-Pattern Tire High-traction (Hard)
No.W5648H %2100

XIG=y547 N h59Y3Y (YT h)
X-Pattern Tire High-traction (Soft)

No.W5648S %2100
C-GripZ1¥ S
C-Grip Tire S
No.W5648S-C %2625

XA — LI
HBLEEA.
Wheels are
not included.

NAJBX SSHAY (KT IY3Y
Miclo X SS Tire High-traction
No.W5650SS %2100

C-Grip&1 ¥

C-Grip Tire

No.W5650SS-C %2625

YAIORIIT7H4Y IM b5993V (1\=F)
Micro Square Tires High-traction (Hard)
No.W5652H %1995
REUIVOALEA SISO VVEMIVMAN|
Micro Square Tires High-traction (Soft)
No.W5652S %1995

43



A7 3>)X—Y OPTIONAL PARTS

* FOR JAPANESE MARKET ONLY.

* G (FA) T

AV F—=ARY Y (A—=/\1 ) KYOSHORXRYvLZIL—(14g) F7FVIUR
Inner Sponge (Low-hight) KYOSHO Special Glue (14g) Differential Gear Grease
No.W5035 %1365 No.96154 %735 N0.96501~96505 % (&)840

AF—2RII (59 REAT) (#1000~30000 / R=)LF 7Y R)
Inner Sponge (Round Type)
No.W5039 %1365

AV F—=RRY Y (\AI\AK)
Inner Sponge (High-hight)
No.W5191 %1365

B A

Instant Glue

AR IRFZUVTUH£y R
Special Bearing Liquid
No.96625 %1050

N7V T ERA

Great fuel bearings.

Oy o794~ (FRE)
Loctite (Medium Strength)
N0.96178 %1260

Ov o754~ (@EE)
Loctite (Strong Strength)
N0.96179 %1260

RIDEHFILE
Screw cement.

NT—=YJ—>
Power Zone
No.72301 % 18690

AC/DCO 1w I Fv—Iv—
AC/DC QUICK CHARGER

SPHA 7Ty IU—-Y—TFR
SP Knife Edge Reamer Plus
No.36219P %2100

T DR ICFRE

Best tool for holing bodies.

SPHA4 7Ty I U—<—
SP Knife Edge Reamer
No.36219 %1890

IR 1 OARBIT ICRE

Best tool for holing bodies.

X7 —Y —>PS-25A
Power Zone PS-25A
No.72321 % 14700

DC12VEEILER
DC12V Power Supply

Y—FEX—%— MINI
Thermo Meter TNOO6
N0.36207 %2940

FEMBT Y )VRER
Noncontact digital thermometer

£y Ry 7 DX
Pit Box DX

No.80460 % 16800
V=LY 7 R

Tool Box

No0.80462 %1890
=Yk 7 ZL
Parts Box L

No.80463 %1890

K=Y Ry I ZAM
Parts Box M
No.80464 %578
IX—=VYiRy T XS
Parts Box S

No.80465 %158

JX—=Y iRy 7 XSS (48 A)
Parts Box SS (4pcs)
N0.80466 %420

Ey hRy IR

Pit Box

No.80461 %7140

T B RE

Good for storing tools

P4 X / 420x240x330mm
Size / 420x240x330mm

A=IR=IRT—=D ) —F—
Super Power Cleaner
No.36901 %893

ORIONA="/87~4500 (2—/t=757%)
ORION Sport Power 4500 (Super Plug)
No.ORI10348 %5565

AR=Y/t7~Lipo 3000 (7.4V/25C/S777)
Sport Power Lipo 3000 (7.4V/25C/S Plug)
No.ORI14113 %5040

AR=Y/¢7~Lipo 4000 (7.4V/25C/S777)
Sport Power Lipo 4000 (7.4V/25C/S Plug)
No.ORI14115 %6720

TRRYT=Y9 5T VLipoFv—Yv—
Advantage Clubman Lipo Charger
No.ORI30126 %7140

TRRYT=IL=AARy JF o= v —
Advantage Race Spec Charger
No.ORI30127 %9450

7Yy b7y TRy (Voltex ESCH)
Digital Setup Box (for Voltex ESC)
No.ORI65026 %2310
ESCo&EBEEY T« v UDHRER
YT AYITRY IR

Setting box enables full range of
setting adjustments for ESC.

MT VI R4 1/87 7Y L AE—F—
Vortex 4Pole 1/8 BL Motor
No.ORI28808 % 13440

INAARRY AT aVvE—5—
High spec optional motor

7hIb=by) (T ) A4E 1/8BLE-5-F)
Aluminum Heat Sink (for 4pole 1/8 BL)
No.ORI65027 %840

A7y avE—Y—RHE—bhIVY
Heat sink for optional motor

J=I K779 N\-%2 (DEANSXZ / )ty 7Y~F)
Gold Plug Harness (Deans (F) / Battery)
No.ORI40030 %735

ORI14000/14007/14008/14009/
140100Lipo/Ny 7U—RB74 T —t v b
Wire Set for ORI14000/14007/
14008/14009/14010 Lipo battery

E-AYFrEy ~O1T)
Pinion Gear Set (11T)
No.IF505-11 %1155
E-AyFvEv b (3T)
Pinion Gear Set (13T)
No.IF505-13 %1155

44



7'— ’r )[J OIL % FOR JAPANESE MARKET ONLY.

SIL
0100

ACE2

EEUEINES

Y QYA )L#100 (40cc)
Silicone Oil #100 (40cc)

SIL
0150

2\ QA4 JL#150 (40cc)
Silicone Oil #150 (40cc)

SIL
0200

2 A )L#200 (40cc)
Silicone Qil #200 (40cc)

SIL
0250

1) V7 JL#250 (40cc)
Silicone Qil #250 (40cc)

SIL
0300

21 VA JL#300 (40cc)
Silicone Oil #300 (40cc)

SIL
0350

2\ QA4 )L#350 (40cc)
Silicone Oil #350 (40cc)

SIL
0400

Y QY7 )L#400 (40cc)
Silicone Oil #400 (40cc)

SIL
0450

1) VA )L#450 (40cc)
Silicone Qil #450 (40cc)

SIL
0500

Y QYA )L#500 (40cc)
Silicone Oil #500 (40cc)

SIL
0550

1) A A4 )L#550 (40cc)
Silicone Oil #550 (40cc)

SIL
0600

Y AV A )L#600 (40cc)
Silicone Oil #600 (40cc)

SIL
0650

Y QYA )L#650 (40cc)
Silicone Oil #650 (40cc)

W& (¥-No.L AH)
Qty.

5y IN—F3
for shocks.

K
(H)

£630

IN—V % WA (5—No.L Ak AT VACEA A (%—No.L A1) ok 1
Part Names Qty. |(#n) Part Names Qty.  |(#n)
SIL | &) 3> )L#700 (40cc) SIL | ¥J a7 JL#7000 (40cc)
0700| Silicone Qil #700 (40cc) 7000| Silicone Oil #7000 (40cc)
SIL | ¥Y O+ )L#800 (40cc) | | 4>/~ £630 SIL | Y 3> A )L#10000 (40cc)
0800| Silicone Qil #800 (40cc) for shocks. 10000| Silicone Qil #10000 (40cc)
SIL | & 37 JL#900 (40cc) SIL | ¥V 327 )L#30000 (40cc)
0900 Silicone Oil #900 (40cc) 30000| Silicone Oil #30000 (40cc)
SIL | ¥YU3>A A JL#1000 (40cc) SIL | ¥V 327 )L#40000 (40cc)
1000| Silicone Oil #1000 (40cc) 40000| Silicone Oil #40000 (40cc) £630
SIL | ¥YU3>A A JL#1100 (40cc) SIL | ¥V 327 )L#50000 (40cc)
1100| Silicone Oil #1100 (40cc) 50000/ Silicone Oil #50000 (40cc)| | =7/
SIL | &Y 3> A JL#1200 (40cc) SIL | ¥Y > A)L#60000 (40cc)| | for diffs.
1200| Silicone Oil #1200 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | ') 3> A )L#1300 (40cc) SIL | &Y 3> A )L#80000 (40cc)
1300/ Silicone QOil #1300 (40cc) 80000| Silicone Oil #80000 (40cc)
SIL | ¥U 3> JL#2000 (40cc) | | 77 H £630 SIL | ') Y7 JL#100000 (40cc)
2000| Silicone Oil #2000 (40cc) for diffs. 100000| Silicone Qil #100000 (40cc)
SIL | YU 3>A 1 JL#3000 (40cc) SIL | ¥V 327 )L#300000 (40cc)
3000| Silicone Oil #3000 (40cc) 300000| Silicone Qil #300000 (40cc)| | 77 A & 1365
SIL | 21U 3> JL#4000 (40cc) SIL | Y 327 JL#500000 (40cc) | | for diffs.
4000/ Silicone Qil #4000 (40cc) 500000| Silicone Qil #500000 (40cc)
SIL | Y 3>A 1 JL#5000 (40cc)
5000| Silicone Oil #5000 (40cc)
SIL | Y 3VA 1 )L#6000 (40cc)
6000/ Silicone Oil #6000 (40cc)

45



t\‘z ° .ﬂ— \y |\ *%,E\ SCREW O NUT etc' % FOR JAPANESE MARKET ONLY.

mE 14X (mm) A# (&) 14X (mm) A (&) mE &3 A (&)
No. Size (mm) QUANTITY ) Size (mm) QUANTITY No. mm QUANTITY
@mmmmm FARE R *210 @mmmmm IRT Ay I RER *315 HSAYIZAER %315
Round Head Screw (B2) Button Hex Screw (#t:2) Dmmm Flat Head Hex Screw (BiA)
1101 | 2x6 * 2x8 » 2x10 * 2x15 5 each 1404 | 4x10 10 pcs 1376 | 3x6 10 pos
1102 | 2.6x8+2.6x10+2.6x122.6x14 | 5 each 1405 | 4x15 5 pcs 1577 T 358 10 pos
1103 | 3x4 * 3x6 * 3x8 * 3x10 * 3 x12 5 each 1407 | 2x8 10 pcs 1378 | ax10 10 pos
1104 | 3x14 « 3x16 » 3x18 * 3x20 5 each 1408 | 4x20 5 pcs 1379 T 35 10 pos
1105 | 4x6 * 4x8 » 4x10 * 4x12 5 each Gﬂmﬂmm R ANV T RAER *420 1392 | 3x15 10 pcs
1106 | 3x22 « 3x24 » 3x26 * 3x28 5 each Button Hex Screw #®2)
1107 | 2.6x25 10 pcs 1411 | 4x6 10 pcs 1393 | 3«18 — N 10 pes
1108 | 2.6%30 8 pcs 1412 | 4x25 5 pos Dmmmm TINYIAER *420
- — 1413 | 4x20 5 DS Flat Head Hex Screw (Fhin)
N1V REZR *210 p
(5 e (B52) IS5V IETYTEZR k210 1396 [ 4x10 10 pes
1110 | 2.6x4 * 2.6x6 * 2.6x8 * 2.6x12 5 each E]mmm Flanged Cap Screw (Htir) 1397 | 4x12 10 pcs
1111 | 3x4 * 3x6 * 3x8 * 3x10 * 3x12 5 each 1153 | 3%6 * 3x8 * 3x10 [ 2each 1398 | 4x15 10 pes
1112 | 3x14 * 3x16 * 3x18 * 3x20 5 each 1154 | 4x8 +4x10  4x12 | 2each 1399 | 4x18 6 pcs
1113 | 4x6 * 4x8 » 4x10 » 4x12 5 each FSIAER %210 1411 | 4x6 10 pcs
1114 | 3x22 » 3x25 » 3x28 » 3x30 5 each Qmmmm 5,2 5ad Screw () 1412 | 4x25 5 pes
1115 | 4x15 « 4x18 » 4x20 * 4x22 5 each 1157 | 2x8+2x10 | 10each B Fvhk *210
HSE 2 *210 D Ty hER *210 ~ Nut (#2)
)mmm Flat Head Screw (FtiA) Set Screw (Ftir) 1171 | 2mm e 2.6mm 10 each
1117 | 2.6x6 10 pcs 1160 | 3x6 ¢ 3x12 * 3x14 * 3x16 3 each 1172 | 3mm e 4mm 10 each
1118 | 2.6x8+2.6x10*2.6x12 * 2.6x14 5 each 1161 | 3x33x4 ¢ 3x5 ¢ 3x10 3 each gl 75V IMFYE k210
1119 | 3x6 * 3x8 * 3x10 * 3x12 5 each 1162 | 4x4 * 4x5 * 4x8 * 4x12 3 each Flanged Nut (Btsr)
1120 | 3x14 «3x16 * 3x18 * 3x20 5 each 1163 | 5x4 » 5x5 « 5x6 3 each 1174 | 3mm | 10pcs
1121 | 4x8 * 4x10 * 4x15 * 4x20 5 each 1164 | 5x30 * 5x40 3 each 1175 | 4mm | 10pcs
1122 | 3x22 » 3x24  3x26 * 3x28 5 each 1165 | 3x20 « 3x25 3 each - FAOvFvy k *210
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each 1166 | 4x8 10 pcs @ Nylon Nut (B50)
e T ae ooee i FHUIA VS Y EVTER if:g 1177 | 2.6mm 5 pos
1197 | 4x6 10 pcs YAV RY YL
*vy TR *51 0 m Titanium Bind Self-Tapping Screw ~ (Btid) 1 1;2 222 g sgz
W Cap Screw (B52) 1301 | 3x8 10 pcs 1181 | 5mm 4 pcs
1124 | 2x8+2x10 * 2x12 * 2x14 2 each 1:8:2; gxg 18 pcs 1183 | 3mm (@) 5 pcs
1125 | 2.6x8+2.6x10+2.6x122.6x14 | 2 each X pcs . .
1126 | 3xB +3x10 + 3x12 + 3x14 2 each 1304 | 3x15 8 pes [ Freetrammat > X210
1127 | 3x15 * 3x16 * 3x18 * 3x20 2 each [mmmm FHVINAYRER *420
1128 | 3x25 * 3x30 * 3x35 * 3x40 2 each Titanium Bind Screw Bt2) 1180 | 4mm [ Spos
1129 | 4x10 * 4x15 * 4x20 2 each 1311 | 3x8 10 pcs gl TIVIAF-NAT=TIR - H315
1130 | 4x25 « 4x28 * 4x30 5 each 1312 | 3x10 10 pcs Flanged Steel Color Nut (Fti2)
1131 | 4x35 » 4x40 « 4x45 2 each 1313 | 3x15 10 pes 1357 | 4mm (F)L—) | 8pcs
1196 | 2.6x18 4 pcs 1314 | 3x18 8 pcs 1358 | 4mm (L v R) | 8pcs
v FER %315 Dmmmmm FHIVYSHYEVITER %420 @“ T3UIMRF-WT-HOVEYh Y420
@mmm Cap Screw (BHA) Titanium Flat Head Self-Tapping Screw (Hir) Flanged Steel Color Nylon Nut (Ftid)
1391 | 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm (F)L—) 8 pcs
FREYEUTER *210 1322 | 3x10 10 pcs 1360 | 4mm (L v R) 8 pcs
(m Round Head Self-Tapping Screw (BEA) 1323 3x12 10 pcs - FLIFAOVFY R~ %315
1132 | 2x4 » 2x6 * 2x8 » 2x10 5 each 1324 | 3x15 8 pcs @ Aluminum Nylon Nut ~ (Bt32)
1133 | 2.6x6 ¢ 2.6x8 * 2.6x10 * 2.6x12 5 each m FHIHSHIvEITER 630 1341 | 4mm (2)L/X—) 4 pcs
1134 | 3x6+3x8 *3x10 * 3x12 * 3x14 5 each Titanium Flat Head Self-Tapping Screw (Btir) 1342 | 4mm (F)L—) 4 pcs
1135 | 3x15 ¢ 3x16 ¢ 3x18 » 3x20 5 each 1325 | 4x15 4 pcs 1343 | 4mm (L v R) 4 pcs
1136 | 3x25 ¢ 3x30 * 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4mm (J—JLR) 4 pcs
1137 | 2.6x14*2.6x15+2.6x16 +2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (¥ JL/X—) 5 pcs
m NAVREyEVTER *210 FHEUHSER %420 1346 | 3mm (7)L—) 5 pcs
Bind Self-Tapping Screw #t2) Dmmmm Titanium Flat Head Screw  (B5A) 1347 | 3mm (L v F) 5 pcs
1140 | 2.6x6 *2.6x8 *» 2.6x10 * 2.6x12 5 each 1557 T 58 10 pos 1349 | 3mm (Y JLN—) GB) 5 pos
1141 3x6 * 3x8 * 3x10 » 3x12 * 3x14 5 each 1332 3x10 10 pcs 1350 3mm (7J)L—) (&) 5 pcs
1142 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1333 | 3x12 10 pos 1351 3mm (L v R) (&) 5 pes
1143 4x10 ¢ 4x15 * 4x18 5 each 1334 3x15 8 pcs 1353 4mm (S JL/N—) 5 pcs
DD 21 Ferd e Tapping Sorew (o) Dmmmm 22 27ZER 630 1954 [ Amm 702 2bos
1147 | 2.6x6+2.6x8+2.6x10+2.6x12 | 5 each Titanium Flat Head Screw  (#tiA) Dy oo
1148 | 3x6 + 3x8 » 3x10 » 3x12 » 3x14 5 each 1385 | 4x6 8 pos @ Wosher *210
1149 | 3x15 * 3x16 * 3x18 * 3x20 5 each 1336 | 4x10 6 pcs =
1150 | 4x15 » 4x20 * 4x25 5 each 1337 | 4x15 5 pes 1185 | 2mm °2.6mm ¢ 3mm 10 each
1151 | 4x8 * 4x12 5 each 1338 | 4x20 4 pcs 11:2 ;2n1;5T¥2 1geaCh
5 o~ - FHVERRY YAV YR OXIXD. pos
(I:Nmmmm ’—Brtﬁ'oﬁﬁeigc;feﬁx *('%1:&5) Omm Titanium Socket Screw ‘A(rgiis) 1190 | 7x11x05°7x 11 x1 8 each
1366 | 3x6 10 pcs 1361 | 3x8 8 pcs @ YT — *420
1367 | 3x8 10 pos 1362 | 3x10 8 pcs Washer (Bt:2)
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x1 10 pes
1370 | 3x12 10 pcs 1364 | 3x15 8 pcs 1191 | 4x10x05 10 pcs
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs 96651| 12x15x0.5 10 pcs
1389 | 3x18 10 pcs FIVERSF TNV TR *525 @ EYYY *158
1395 | 3x25 5 pes Dmmm Titanium Socket F/H Screw  (&53) E-Clips (Br2)
(I]mm 7§7 YAV AER *420 1371 | 3x8 8 pcs 1380 | E1.5 10 pcs
utton Hex Screw (Ftd) 1372 | 3x10 8 pcs 1381 | E2.0 10 pcs
1369 | 2.6x5 _ i [ 10pcs 1373 | 3x12 8 pcs 1382 | E2.5 10 pcs
(mMmmm A Solaa *('%112) 1374 | 3x15 8 pcs 1383 | E3.0 10 pcs
40T T 5@ T0pos 1375 | 3x6 8 pcs 1384 | E4.0 10 pcs
L 5 pes 1385 | E5.0 10 pcs
1403 | 4x22 5 pcs ng Eg'g 12 ::Cc:
1406 | 2x5 10 pes 1390 | E10.0 6 pcs

ZZICHEES N DOER, Fv hNEE
F1—H—HHE) CRAVEDELREI L,

46



